


BIOGAS POTENTIAL OF MUNICIPAL WASTEWATER 

TREATMENT USING LABORATORY SCALE UP- FLOW 

ANAEROBIC SLUDGE BLANKET (UASB) REACTORS 

UNDER PSYCHROPHILIC CONDITION

MASTER’S THESIS

NURUL AUFA - [238034]

WATER SCIENCE AND TECHNOLOGY 
ENVIRONMENTAL TECHNOLOGY STUDY PROGRAM 

DEPARTMENT OF MATHEMATICS AND NATURAL 
SCIENCES UNIVERSITY OF STAVANGER

2018 



Nurul Aufa – University of Stavanger i

Abstract

The operation of two laboratory scale of Up-flow Anaerobic Sludge Blanket (UASB) reactors 

on treating medium to high strength wastewater (i.e. 500 – 1200 mg COD/l) under 

psychrophilic conditions (5.5°C) were studied. The reactors were equipped with active granular 

sludge from three different sources. The aim of this study is to evaluate and investigate 
[...]
2. 3. 2. Pretreatment of Wastewater ................................................................................15
2. 3. 2. 1. Screening .............................................................................................16
2. 3. 2. 2. Solids Conditioning or Reduction .......................................................16
2. 3. 2. 3. pH Adjustment ....................................................................................16
2. 3. 2. 4. Fats, Oil, and Grease Control ..............................................................16



Nurul Aufa – University of Stavanger iv

2. 3. 2. 5. Toxicity Reduction ..............................................................................17
2. 4. Up-Flow Anaerobic Sludge Blanket (UASB) ..................................................................17

2. 4. 1. General Concept ..................................................................................................17
2. 4. 2. Applications of UASB under Psychrophilic Condition ......................................19

2. 5. Knowledge Gaps...............................................................................................................20
3. Materials and Methods.......................................................................................................21
3. 1. The Configuration of UASB Reactors..............................................................................21
3. 2. Starting-up UASB Reactors and Operational Conditions.................................................25
3. 3. Analytical Methods...........................................................................................................27

3. 3. 1. Conductivity and pH Measurement.....................................................................27
3. 3. 2. Alkalinity and VFA Measurement ......................................................................27
3. 3. 3. COD Measurement..............................................................................................28

4. Results ..................................................................................................................................29
4. 1. Reactor Performance.........................................................................................................29

4. 1. 1. COD Removal Efficiency ...................................................................................29
4. 1. 2. Methane Production ............................................................................................31
4. 1. 3. COD Balance.......................................................................................................34

4. 2. pH, VFA and Alkalinity Variations..................................................................................34
5. Discussions...........................................................................................................................36
5. 1. Reactor Performance.........................................................................................................36

5. 1. 1. COD Removal Efficiency ...................................................................................36
5. 1. 2. Methane Production ............................................................................................37
5. 1. 3. COD Balance.......................................................................................................39

5. 2. Environmental Factors ......................................................................................................39
5. 3. Economy and Energy Recovery .......................................................................................40
5. 4. Hydrodynamic Condition .................................................................................................41
6. Conclusions..........................................................................................................................43
7. Recommendations...............................................................................................................45
Appendixes ................................................................................................................................a
Appendix 1 : Daily Data of Reactor I and Reactor II .................................................................a
Appendix 2 : Energy Recovery Calculation ...............................................................................k



Nurul Aufa – University of Stavanger v

List of Figures

Figure 1.1 The processes configuration of IVAR Grødaland ...............................................2

Figure 2.1 Anaerobic digestion processes [3] .........................................................................7

Figure 2.2 COD balance of anaerobic reactor [3]................................................................11

Figure 2.3 Upflow anaerobic sludge blanket (UASB) bioreactor [14] ...............................18

Figure 3.1 Photo of the laboratory scale UASB reactors ....................................................22

Figure 3.2 Flow diagram of the laboratory scale UASB reactors ......................................24

Figure 3.3 The flowchart of general operation.....................................................................26

Figure 4.1 Profiles in Reactor I and II: OLR and COD inlet (a); COD outlet (b); and COD 

removal efficiency (c)................................................................................................30

Figure 4.2 The methane production rate with function of; OLR (a); and CODs Inlet (b)

....................................................................................................................................31

Figure 4.3 Graphical determination of methane production of reactor I and II..............32

Figure 4.4 Graphical determination of theoretical methane production reactor I (a) and 

II (b) ...........................................................................................................................33

Figure 4.5 Methane production rate in function of OLR in reactor I (a) and II (b). .......33

Figure 4.6 The COD balance and OLR profiles of Reactor I and II .................................34

Figure 4.7 pH, alkalinity, and VFA accumulation profiles of; Inlet (a), reactor I (b), 

reactor II (c); and CODs Inlet (d) ...........................................................................35



Nurul Aufa – University of Stavanger vi

List of Tables

Table 1.1 Wastewater sources of Grødaland WWTP ...........................................................3

Table 1.2 The average flow and composition of wastewater in and out the DAF...............4

Table 2.1 Main results obtained in a 6m3 UASB plant with raw domestic sewage as 

influent (9.5 - 19˚C) [5] .............................................................................................19

Table 3.1 The properties of equipment used for the UASB reactors .................................25

Table 4.1 Methane yield, theoretical methane yield and COD conversion to methane at 

operating condition...................................................................................................32



Nurul Aufa – University of Stavanger vii

Abbreviations

COD Chemical Oxygen Demand 

DAF Dissolved Air Flotation 

FOG Fats, Oil and Grease 

EGSB Expanded Granular Sludge Blanket 

DO Dissolved Oxygen 

HAc Acetic Acid 

HRT Hydraulic Retention Time 

IVAR Interkommunalt Vann Avløp og Renovasjon 

LCFA Long Chain Fatty Acid 

OLR Organic Loading Rate 

SBR Sequencing Batch Reactor  

SCFA Short Chain Fatty Acid

SRT Solid/Sludge Retention Time 

STP Standard Temperature and Pressure 

UASB Up-flow Anaerobic Sludge Blanket 

VFA Volatile Fatty Acid 

WWTP Wastewater Treatment Plant



Nurul Aufa – University of Stavanger 1

1. Introduction

Wastewater produced by community might originate from three different sources: (a) domestic 

wastewater; (b) industrial wastewater, and; (c) rain-water [1]. Untreated sewage and industrial 

wastewater pose a serious and potential health risk due to the pathogenic microorganisms, 

nutrients and toxic compounds. Direct discharge was the common way of handling the sewage 

and domestic wastewater thousands of years ago, especially in developing countries. Various 

technologies are available today for wastewater treatment, such as conventional aerobic 

treatment, direct anaerobic treatment and combination of anaerobic and aerobic treatment [2]. 

In the energy crisis in the 1970s aerobic treatment lose its attractiveness, linked with the 

increased demand for industrial wastewater treatment leading to the shifting attention of the 

treatment from aerobic treatment to anaerobic treatment [3]. Anaerobic wastewater treatment 

has then evolved into competitive wastewater treatment technology. This technology has been 

used for treating the concentrated domestic and industrial water for over a century. It has various 

positive characteristics, such as capable to be operated under high solids retention times, require 

low energy consumption, low production of sludge, produce biogas and require low land and 

low construction cost. 

Lettinga and co-workers (2001) introduced the Up-Flow Anaerobic Sludge Treatment (UASB) 

as breakthrough for anaerobic treatment. These days, various types of wastewater have been 

extensively treated by UASB reactors [4]. This technology was claimed to be a robust 

technology and the most widely used high rate anaerobic process for sewage treatment [2]. 

UASB reactors are also proven for treating the wastewater treatment under wide range of 

temperature conditions [5]. Treating the wastewaters at ambient temperatures would be 

beneficial because of reduced resources. At tropical temperatures, this treatment has been 

successfully applied and receives huge acceptance for domestic wastewater treatment, while at 

lower temperatures, the application has been studied only in the lab and pilot scale plants (Lew 

et. al., 2004; [2]). Despite of the deterioration of activity of anaerobic microorganisms at 

temperatures below 20 ˚C, the propitious results have already been reported in a few studies at 

10 - 15˚C [6, 7, 8, 9]. The development of psychrophilic anaerobic treatment will have a great 

economic and ecological impact [10] and will be beneficial for some high latitudes countries, 

thus, this psychrophilic anaerobic treatment still requires further study.



Nurul Aufa – University of Stavanger 2

1. 1.  Scope of Work

This study was part of master project in collaboration with IVAR and Enviromental Technology 

Study Program, University of Stavanger. IVAR (Interkommunalt vann, avløp og renovasjon) 

is a Norwegian public company that constructs and operates municipal facilities for water, 

waste water and general waste. The effluent wastewater from dissolved air flotation (DAF) 

units at Grødaland wastewater treatment plant (WWTP) were treated by using laboratory scale 

UASB reactors for this study. The whole processes configuration and wastewater sources of 

IVAR Grødaland are presented in Figure 1.1 and Table 1.1, respectively. As shown in Figure 

1.1, this plant consists of pre-treatment with 3 mm opening bar screening, sand and fat removal 

followed by DAF unit with the addition of polymer. The flotation unit consists of two tanks 

with a surface area of 48 m2 for each tanks and designed for 7.5 m/h surface loading and can 

withstand with maximum load of 200 l/s. This unit is capable to remove around 61.5% of 

suspended solid and can achieve approximately 80% suspended solid removal with the addition 

of polymer, depending on the dosing concentration. 

Kviamarka

Varhaug

Dissolved Air
Flotation (DAF)

Equalization
tank

Norsk Protein

Inlet Pumping
Station

Screen Sand and fat
removal

Pumping
Station

Sampler Influent

Flocculation
tanks

Polymer
dosing

SBRs

Outlet

Figure 1.1 The processes configuration of IVAR Grødaland



Nurul Aufa – University of Stavanger 3

Table 1.1 Wastewater sources of Grødaland WWTP

Wastewater Sources Average Loading (m3/d)

a. Dairy and chicken slaughtering in 

Kviamarka
3284

b. Municipal wastewater of 3000 houses in 

Varhaug and food industry in Fjordland
1680

c. Animal destruction in Norsk Protein 167

Total Loading 5131

On the other hand, these DAF units are not able to remove the high fractions of dissolved COD, 

only 14 % of dissolved COD is removed, as reported by IVAR Grødaland in Table 1.2. This 

high concentration of dissolved COD influences the performance of sequencing batch reactor 

(SBR), the next stage of treatment. The SBR units at IVAR Grødaland are not able to function 

properly due to high fraction of dissolved COD followed by oxygen deficiency (high oxygen 

demand). This condition leads to the filamentous microorganisms grow rapidly, causing the 

sludge struggling to settle. One approach to solve this problem is to remove the dissolved COD 

before the SBR units through anaerobic granular sludge treatment using UASB reactors as pre-

treatment which is expected to remove high portion of dissolved COD and convert them into 

biogas (methane). This has been done on the laboratory scale at University of Stavanger using 

UASB reactors under mesophilic conditions i.e. at 25 °C and has shown satisfying results with 

COD removal efficiency above 70 % [11]. Treating wastewater at ambient temperatures would 

be beneficial because of reduced costs (e.g. no heating or cooling required). For high latitudes 

countries, i.e. Norway and Canada, wastewater treatment under psychrophilic condition would 

be advantageous. For this reason, wastewater treatment laboratory scale using UASB reactors 

under psychrophilic condition, i.e. at 5.5°C was conducted in the university. 



Nurul Aufa – University of Stavanger 4

Table 1.2 The average flow and composition of wastewater in and out the DAF

Parameters Inlet Flotation unit Outlet Flotation unit

SS (mg/L) 510 196

Dissolved COD (mg/L) 959 825

Total COD (mg/L) 1862 1184

BOD (mg/L) 1501 927

Total Phosphorus (mg/L) 25,9 23,1

Conductivity (µS/cm) 1938 1904

pH 7,73 7,54

Flow (m3 /d) 4728 4330

1. 2.  Objectives

This study is the continuation of examining the removal efficiency from the effluent of DAF 

unit from Grødaland WWTP using laboratory scale Up-flow Anaerobic Sludge Blanket 

(UASB) reactors under psychrophilic condition i.e. 5.5 ˚C. Thus, the main objective of this 

study is to investigate and evaluate the effectiveness of anaerobic treatment of medium to high 

strength municipal wastewater to convert organic matter into methane production using UASB 

reactors under psychrophilic condition. 

1. 3.  Thesis Outline 

This master thesis is entitled: “Biogas Potential of Municipal Wastewater Treatment using 

Up-Flow Anaerobic Sludge Blanket (UASB) reactors under psychrophilic condition” and 

divided into seven chapters.

1. Introduction;

2. Literature Review and Theoretical Background;

3. Materials and Methods;

4. Results;

5. Discussions;

6. Conclusions; and 

7. Recommendations including further research.

Appendixes are included to present supporting materials of the whole study.



Nurul Aufa – University of Stavanger 5

2. Literature Review and Theoretical Background

Theoretical explanation based on relevant scientific literature of anaerobic treatment are 

explained in this chapter. This also includes the fundamental considerations in the application 

of anaerobic treatment processes, anaerobic stoichiometry, as well as general concept of UASB. 

Additionally, the applications of UASB for treating the wastewater under psychrophilic 

condition from previous studies also presented in this chapter. The knowledge gaps are 

described in the last of this chapter are based on this literature review and theoretical 

background explained. 

2. 1.  Anaerobic Treatment

Anaerobic treatment involves specialized bacteria and archaea, using variety of electron 